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Rflo /Date: 
30.11.2017

rqt ifue or icor"r

tFrir 6r rrq / a) Name ofthe Sample

+,re d. i e) Code No

As {. rrli ffir n'r+s / f)

qrri - 6 /PART-A
/ PARTICULARS OF SAMPLE SUBMITTED

: Easy Flux Samples
-as stated by the party

qr)

l)

$ne nq fr 61 ts / b) Date of Rece pt of sampte

i3 /sqt/ ili4.It.d I c) Grade / variety / t!,pe / size / c ass

Efliln {-] / d) Declared value.

''': 
Yt

-1 -!ttoti)

3)

E)

a) cr,I / g) Quant ty

c) iEir 4i tfa / h) Mode of Packinq

i) ,i- nu cr aEi / i) sealed or rot

3ri ) +r{ r< qa+l])nny other informatron

Not

applicable

applicable

Not applicable

01 Packet

Packed in cloth line cover

Not Sealed

of I\,4a n ufactu re

.11.201

qM T4 / PART. B

eg5a ffi I suerlEMENTARv tNFoRMATtoNS

er) iftfti.i Erdsffi fu {q$ / a) Reference to sampting procedure -. Sampling nol done by this lab

o:i) rnr od &i fuq .rq q6rffi .(<lr+q qi clq lRlrlq
b) Supporting documents forthe measurement taken and result derived : AsgiveninPartC

, {Sdft,c 6rd :rJttil q fryfhi + .j-JqF rtq.r fii C F}i qi.s{r
c) Deviation from the test method as prescribed in relevant work instructions, if any : No deviation from the standard
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$]Ei - II /PART.C

qtqq cifll'c / TEST RESULTS

Test Duration: 09.11.20'17 1o 30.11.2017

st.
No.

1.

Property Standard Unit
Results

Obtained

Blend of Poly(Lactic acid) (PLA)

and Poly,(hutylene adipate-co-
tefphthalate) (PBAT)

' . (gpegtrum enclosed)

Material ldentification
by FTIR

REMARKS - NiI

NOTE:

\ \-./ ,i
2. The test certificate stratt ribl ue-re-g6duced in full except without the written approval of

the laboratory.
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